
500 Center Avenue • P.O. Box 779 • Moorhead, Minnesota 56561-0779 
www.MPSUtility.com • www.BuffaloAquifer.com 

 
 
 
 
 

 

Wellhead Protection Plan 
Part II – 2013 

 
 
 
 
 
 
 
 

            
        

    
 
 
 

 



 

Part II Wellhead Protection Plan  Page 1 
Moorhead Public Service 

TABLE OF CONTENTS 
 

                                                                                             Page Number 
 

PUBLIC WATER SUPPLY PROFILE      2 
 
DOCUMENTATION LIST        3 
 
MEMBERS OF WELLHEAD PROTECTION TEAM    4 
 
EXECUTIVE SUMMARY        5 
 
CHAPTER 1 – Data Elements and Assessment     7 
 
CHAPTER 2 – Impact of Changes on Public Water Supply Well   18 
 
CHAPTER 3 – Issues, Problems and Opportunities    21 
[...]
negligible impact on groundwater quality. Storm sewers discharge into 
ditches and, ultimately, into the Red River. 
 
Buffalo Aquifer: Ground transportation corridors provide a potential 
source of contamination due to accidental spills and discharges.  Trunk 
Highway No. 10 transects the south DWSMA and Trunk Highway 
No. 336/County Road No. 11 borders and transects the western edge 
of the south DWSMA and runs through the middle of the north 
DWSMA. The Burlington Northern Santa Fe Railroad transects the 

Land Use Acres % of DWSMA
Developed, Open Space 82.22 11
Developed, Low Intensity 320.43 42.9
Developed, Medium Intensity 160.87 21.5
Developed, High Intensity 60.19 8.0
Pasture/Hay 31.36 4.2
Cultivated Crops 92.37 12.4



 

Part II Wellhead Protection Plan  Page 10 
Moorhead Public Service 

South Buffalo DWSMA with 80-plus trains per day. Both the Williams 
and Tesoro petroleum pipelines transect the Buffalo Aquifer south of 
the DWSMA. An Xcel Energy natural gas pipeline transects the South 
Buffalo DWSMA along U.S. Highway No. 10. The Viking natural gas 
pipeline transects the northern portion of the north DWSMA. A 
transportation map is available in Figures 7, 8, and 9. The MPS Water 
and Emergency Conservation Plan details contingency planning 
related to  back-up water supplies and emergency preparedness in the 
event of a catastrophic event, such as a hazardous release that may 
impact the public water supply. 
 
Logs of MPS’ wells are located in the appendix (Appendix Item 7) of 
this Plan. 

C. WATER QUANTITY DATA ELEMENTS 

1. Surface Water Quantity 
Moorhead Aquifer: As there is no hydraulic connection between 
surface water and groundwater within this aquifer, no information 
regarding surface water quantity is required for development of this 
Plan. 
 
Buffalo Aquifer: USGS gauges exist on the Buffalo River near Sabin, 
Minnesota, and Dilworth, Minnesota. Annual mean stream flows have 
been recorded since 1932 at the Dilworth site (Table 2) and since 
1946 at the site near Sabin (Table 3). The region has been in a wet 
cycle since 1993, which has produced high annual mean flows, with 
the years 2009-2011 having the highest mean flows on record. The 
South Branch has little or no flow during dry times.  Aquifer recharge 
occurs from this river system, therefore, MPS is encouraged to monitor 
volume of flow at these sites if low flow becomes an issue. 

2. Groundwater Quantity 
Moorhead Aquifer: Groundwater recharge of this aquifer appears to 
be virtually non-existent. Since initial use of this aquifer as a water 
supply in the early 1900s, approximately 155 feet of volume has been 
drawn down, leaving an estimated 90-100 feet of water. The City of 
Moorhead has sealed six city wells, and two high-capacity wells have 
been sealed at Fairmont Creamery. There are no other known 
high-capacity wells within the DWSMA of the Moorhead Aquifer.   
 
Buffalo Aquifer: According to a Water Resources Investigation Report 
conducted in 1997 by the U.S. Department of the Interior and the 
USGS, recharge occurs in areas with less than 20 feet of sediment 
thickness to the aquifer from the Buffalo River and from leakage 
through overlying glacial Lake Agassiz sediments and adjacent till. The 



 

Part II Wellhead Protection Plan  Page 11 
Moorhead Public Service 

general direction of groundwater flow is north/northwest, with some 
influence during high pumping. 
 
A PCSI questionnaire was sent to all parcel owners located within the 
DWSMAs of the Buffalo Aquifer (Appendix Item 2). Forty-six (46) of 
the 47 parcels responded, with the Burlington Northern Santa Fe 
Railroad’s response not received.  According to this survey, in addition 
to the City’s wells, 1 high-capacity irrigation well, 7 monitoring wells, 
and 27 residential wells are located within the north and south 
DWSMAs of the Buffalo Aquifer. Location and ownership of these wells 
are noted in Figures 12, 13, and 14, as well as Table 4. The irrigation 
wells for agricultural purposes are permitted by the DNR as follows: 
 

o Paul Horn Farms, Incorporated 
 Well #232378 
 Acres – 570 
 Permitted MG/Y – 177 
 Used in 2000 – 76 MG 

 
Management strategies to address any additional high-capacity wells 
within this DWSMA will be included in Chapter Five of this Plan. 

D. WATER QUALITY DATA ELEMENTS 

1. Surface Water Quality 
Moorhead Aquifer: As there is no hydraulic connection between 
surface water and groundwater within this aquifer, no information 
regarding surface water quantity is required for development of this 
Plan. 
 
Buffalo Aquifer: The MPCA has compiled a 305(b) list of “impaired 
waters” within the state of Minnesota. Portions of the Buffalo and South 
Buffalo Rivers are on this list due to high turbidity and/or low dissolved 
oxygen.  TMDLs, or Total Maximum Daily Loads, studies have begun 
within the watershed. The Buffalo-Red River Watershed District, Red 
River Management Board, RiverWatch, and DNR are working 
cooperatively with the MPCA to study the watershed. 
 
Phase I of the Buffalo River Watershed-wide TMDL indicated 
11 impairments on 8 stream reaches. Results of this analysis showed 
that water quality issues in the watershed appeared to be more 
widespread than by the 2010 impaired waters listing. 
 
Additional water quality data was collected in 2009-2010 by the 
groups. In addition, Index of Biological Integrity data was collected and 
a geomorphology study was completed by the MPCA and MN DNR. 
After completion of the 2009-2010 sampling, up to 25 impaired reaches 



 

Part II Wellhead Protection Plan  Page 12 
Moorhead Public Service 

with 44 impairments are proposed for inclusion on the 2012-2013 
305(b) list of “impaired waters.” E. coli is the most widespread 
impairment. The reach of the South Branch of the Buffalo River 
bordering the South Buffalo DWSMA is impaired for E. coli and 
turbidity. The reach of the Buffalo River bordering the North Buffalo 
DWSMA is impaired for E. coli. Both of these reaches of the river 
support fish and invertebrates on the Index of Biological Integrity. 

 
The Minnesota Department of Agriculture initiated a surface water 
monitoring program in 1990. The program was expanded to include 
pesticides and nutrients in 2002. The Buffalo River at Georgetown is a 
Tier 3 sample site under the program. Tier 3 sample sites are sampled 
during anticipated peak pesticide concentration periods. Composite 
samples are collected over an extended four-day period. More than 
20 samples are collected each year. The results from the 2010 Water 
Quality Monitoring Report (MAU-11-100) indicate that there were 
detections of the 23 pesticides analyzed, but none exceeded the 
standards. In most years, Acetochlor, Atrazine, and Metolachlor are 
detected more often in streams and rivers in Minnesota than any other 
pesticide.  Samples from the Georgetown site for Acetochlor were not 
detected and Atrazine and Metolachlor results never exceeded 
10 percent of the standards. 
 
Treated effluent from the Glyndon, Hawley, and Barnesville, 
Minnesota, Wastewater Treatment Plants are discharged to the Buffalo 
Rivers. The City of Barnesville upgraded their wastewater treatment 
lagoons in 2005. The lagoons were nearly doubled in size and have 
resulted in improved water quality of the wastewater effluent, which is 
discharged to the South Buffalo River twice a year. The City of Detroit 
Lakes is evaluating their wastewater effluent discharge impacts on the 
Pelican River system.  They are considering changing the discharge 
receiving waters from the Pelican River to the Buffalo River. 

2. Groundwater Quality 
A DNR Regional Hydrogeological Assessment was completed in 2000 
and results confirm a very high sensitivity to pollution within areas of 
the Buffalo Aquifer. These areas were identified utilizing factors, such 
as depth to water table and surficial sediment permeability. The 
Sensitivity of Surficial Aquifers to Pollution Map can be viewed on 
MPS’ WHP Web site. 
 
The Appendix contains a copy of the 2012 Consumer Confidence 
Report (Appendix Item 4). Water quality data is measured on the 
combined water sources, including approximately 80 to 100 percent of 
river water. 
 



 

Part II Wellhead Protection Plan  Page 13 
Moorhead Public Service 

The MDH and the Minnesota Department of Agriculture investigated 
the occurrence of pesticides and pesticide degradates in Minnesota 
public water supplies in February 2010. Well No. 9 (222050) was 
sampled in the South Buffalo wellfield and Well No. 2 (511086) was 
sampled in the North Buffalo wellfield. The results can be seen in 
Appendix Item 8.  There were no detects for any of the 88 pesticides 
and pesticide degradates analyzed in the study. 
 
The MDH conducted a general water chemistry project in July 2012.  
Samples were collected from the Red River, Well Nos. 6, 9, and 10, 
and treated water. Test results indicate compliance with maximum 
contaminant levels under the Safe Drinking Water Act. The study 
results can be seen in Appendix Item 8. 
 
Tritium analysis was conducted, as noted in the table below. Tritium is 
a radioactive isotope of hydrogen that was released into the 
atmosphere during testing of hydrogen bombs. When tritium is found in 
groundwater in amounts greater than one tritium unit, it is an indicator 
that recharge due to rainfall has occurred since 1953, when 
atmospheric testing of hydrogen bombs occurred in the United States. 
 

In the Moorhead Aquifer, the water is considered “old” as tritium was 
not found.  This shows that there is no surface activity influence in the 
aquifer and the water is not vulnerable to contamination. 
 

In the Buffalo Aquifer, the tritium units range from 3.1 to 8.6, as 
shown below.  This indicates the water in the aquifer has entered from 
the surface since 1953 and could be subject to contamination from 
surface activities. This relatively “young” age of the water helps 
determine the vulnerable status of the aquifer and must be addressed 
in the Plan. 
 
 

Well Aquifer 
Past  

Tritium Level 
Date 

Sampled
Current  

Tritium Level 
Date 

Sampled

6 Moorhead Unknown  <0.8 9/20/2010

6B Moorhead <0.8 11/10/1997 <0.8 9/20/2010

1 Buffalo 3.1 08/09/1993 1.2 9/20/2010

2 Buffalo Unknown  Unknown  

8 Buffalo 4.7 11/07/1997 2.3 9/20/2010

9 Buffalo 8.6 05/04/1990 1.1 9/20/2010

10 Buffalo Unknown  Unknown  



 

Part II Wellhead Protection Plan  Page 14 
Moorhead Public Service 

 

II. ASSESSMENT OF DATA ELEMENTS 

A. USE OF THE WELL 
The City of Moorhead utilizes seven wells ranging in depth from 111 to 
273 feet. 
 

Well Number Unique Well # Well Field Site Depth (ft) 
6 241492 Moorhead 270 

6B 437645 Moorhead 273 
1 511085 North Buffalo 198 
2 511086 North Buffalo 203 
8 222049 South Buffalo 116 
9 222050 South Buffalo 111 
10 222051 South Buffalo 124 

 
Moorhead has two water treatment plants with a total capacity of 16 MGD.  
The New Plant built in 1995 has a capacity to treat 10 MGD. It is used to 
treat both surface and groundwater.  Ferric sulfate is added in the influent 
pipeline. Lime, soda ash, and a flocculent are added in the softening 
basins. Fluoride is added to the water ahead of the ozone/recarbonation 
contactors.  There are six chambers in each of the two ozone contactors.  
Ozone is bubbled into the water in the first ozone chamber where the 
water has a pH of 10.6 to 11.4. Carbon dioxide and ozone are bubbled 
into the water in the third chamber of the ozone contactor. The pH is 
adjusted to 9.4 to 9.6 in the third chamber. Ozone is also bubbled in the 
fifth chamber. Calcium thiosulfate is added during the cold weather 
months to neutralize any ozone residual in the ozone contactor effluent 
water. Phosphate is added into the filter influent chamber.  The water is 
then filtered. Ammonia and chlorine are added in the filter effluent 
chamber. Soda ash is added into the filter influent chamber or plant 
clearwell for pH adjustment during the summer months.  The water is then 
pumped into the on-site reservoirs. 
 
The 1960 plant (West Plant) has a capacity of 6 MGD and it is used to 
soften groundwater. The West Plant is a backup to the New Plant. The 
water is lime-soda ash softened with ferric sulfate as the coagulant.  
Carbon dioxide is added to adjust pH. Phosphate, fluoride, ammonia, and 
chlorine are added to the filter influent. The water is filtered and pumped to 
the on-site reservoirs. The West Plant can be used to clarify and soften 
surface water, but the water would then be pumped to the New Plant for 
ozone disinfection and filtration. 
 
There are two underground concrete reservoirs located at the water plant 
site.  The East Reservoir has a capacity of 2.4 MG.  The West Reservoir 
has a capacity of 3.0 MG. Both the East and West Reservoirs are 



 

Part II Wellhead Protection Plan  Page 15 
Moorhead Public Service 

connected with a 16-inch transfer line.  The East Reservoir has two high 
service pumps with the capacity of pumping up to 4,500 GPM each or a 
maximum of 7,800 GPM with both pumps operating.  The West Reservoir 
has two high service pumps with capacities to pump 2,800 GPM and 
3,500 GPM, respectively. The pumps for each reservoir are on for about 
the same length of time each day. The pumps are alternated to cycle the 
water levels in MPS’ two water towers. Only during peak pumping periods 
of the summer months is there more than one pump on at a time. After 
midnight for two to four hours, there are no high service pumps on at the 
water plant. The pumps at the two distribution system underground 
reservoirs (500,000 gallons each) are operated during this time of night to 
change water in those tanks. MPS provides service to 11,747 metered 
service connections, as follows: 
 

o Residential    10,606 
o Apartment / Trailer Parks       377 
o Commercial         757 
o Industrial             4 
o Regional (Dilworth)            1 
o Raw Water (Golf Courses)           2 

 
The volume of water pumped has averaged 4.4 MGD for the past 
10 years.  The historic water use is as follows: 
 

Historic Water Use Over The Past Ten Years 
(In Million Gallons) 

Year River Wells 
Annual  

Water Pumped*
2003 1427.97 239.35 1611.20 
2004 1337.94 262.20 1589.56 
2005 1390.08 227.45 1621.76 
2006 1392.92 330.23 1727.78 
2007 1323.03 332.02 1713.89 
2008 1346.83 209.54 1595.44 
2009 1158.84 336.82 1565.00 
2010 1242.87 263.91 1494.38 
2011 1155.20 340.11 1479.68 
2012 1129.04 609.56 1657.00 

*The difference in annual water pumped and the sum of the river and wells 
is metering and sales of river water to golf courses. 
 
The top 10 water users in the Moorhead water service territory are Busch 
Agricultural Resources, City of Dilworth, Pactiv Corporation, City of 
Moorhead, American Crystal Sugar, Minnesota State University 
Moorhead, Concordia College, Moorhead Public Schools, Clay County, 
and Jen-Wright LLC. These 10 users comprise 40 percent of the total 



 

Part II Wellhead Protection Plan  Page 16 
Moorhead Public Service 

water supplied. New industries are actively recruited by the City of 
Moorhead as part of their economic development program. If new high-
capacity water users are added to the system or a long-term drought 
occurs, the City may need to pursue new groundwater sources. The 
installation of other high-capacity wells or increases in water use beyond 
the volumes used in the computer model for delineation in Part I of this 
Plan may affect the delineated WHPA and DWSMA and subsequently 
require a revision of this Plan. 

B. WELLHEAD PROTECTION AREA DELINEATION CRITERIA 
The following data inputs were used in determining the boundaries of the 
WHPA. 

1. Time of Travel -   20 year 

2. Flow Boundaries 

3. Daily Volume 

4. Groundwater Flow Field 

5. Aquifer Transmissivity 
 

A detailed discussion of the delineation is found in Part I of the Plan. Part I 
of the 2012 Amended Plan was completed by R.G. Soule, MDH. Leggette, 